Schema explodata Masina de taiat asfalt / beton Bisonte MTA 501




Schema explodata Masina de taiat asfalt / beton Bisonte MTA 501

No.

PART NO.

DESCRIPTION

Quantity

28

CNQ20B028

Screw M8*90

1

29

CNQ20B029

Nut M8

30

CNQ20B030

Pointer arm

31

CNQ20B031

Water tank

32

CNQ20B032

Pointer wheel

33

CNQ20B033

Engine

34

CNQ20B034

Bearing for front wheel

35

CNQ20B035

Front wheel

36

CNQ20B036

Wheel rack module

37

CNQ20B037

Belt cover

38

CNQ20B038

Belt

39

CNQ20B039

Pulley, driven

40

CNQ20B040

Pulley,engine

41

CNQ20B041

Bearing seat UCP206

42

CNQ20B042

Bigger flat washer @12

43

CNQ20B043

Screw M12*40

44

CNQ20B044

Main shaft

45

CNQ20B045

Blade flange Cinner)

46

CNQ20B046

Blade

47

CNQ20B047

Blade flange(outer)

48

CNQ20B048

Pin,flange

49

CNQ20B049

Screw for main shaft

50

CNQ20B050

Blade cover

Rlrlrlrlrlr|r]d]ldIN|Rr]Rr]lwlRr]|Rr[NM]IM]RrRrRr]R,r]o

No. PART NO. DESCRIPTION Quantity
1| CNQ20B001 |[Handle grip 2
2 CNQZ20B002 |Handle (set) 1
3] CNQ20B003 |Flat washer M8 32
4] CNQ20B004 |Screw M8*20 36
5[ CNQ20B005 |Lock system 1
6 CNQ20B006 |Lock pin 1
7| CNQ20B007 |Lock pin 1
8] CNQ20B008 |Switch,emergency stop 1
9] CNQ20B009 |Cover of water tank 1

10| CNQ20B010 ([Bandage 1
11| CNQ20B011 (Knob 1
12| CNQ20B012 [Wrench 1
13| CNQ20B013 [Rear support plate for water tank 1
141 CNQ20B014 (Side plate for water tank 1
15| CNQ20B015 [Front support plate for water tank 1
16/ CNQ20B016 |Lifting hook 1
17 CNQ20B017 |Screw M10*30 1
18| CNQ20B018 |Flat washer@10 1
19] CNQ20B019 |Screw M10 1
20| CNQ20B020 [Jackpost assy. 1
21| CNQ20B021 |Jackscrew 1
22 CNQ20B022 [Bearing LF204 1
23 CNQ20B023 |[Wheel 1
241 CNQ20B024 |Bigger flat washer @8 2
25| CNQ20B025 [Bearing for real shaft 4
26 CNQ20B026 [Rear wheel 2
27| CNQ20B027 |Base plate 1




